For Serial Nos.
720,000 & Higher

PARTS MANUAL

LAZER Z.
AIR-COOLED MODELS

Date Purchased

Place Model No. And Serial No.
Label Here (Included in Literature Engine Model No. and Spec. No.
Pack) or Fill in Below

Engine Serial No. (E/No)

Model No.

The Serial No. plate is located on the right side of the console.
Serial No. For ease of ordering and reference, we suggest that you record
the information requested.

Part No. 4500-265 Rev. B



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program EXMARK PARTS PLUS

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or

the part will be FREE* Guaranteed!!
How the Program Works UVE H N I G H I
1. If dealer does not have part in stock for a "down" unit

at the time of request by customer, the dealer contacts nn *
his distributor by 1:00 p.m., local time, and requests f”[[
Exmark Parts Plus® shipment of six (6) line items or
less.

2. Distributor ships part(s) to dealer or customer, as requested by dealer, same day, overnight UPS Distributor bills

dealer for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Dol [ €T (o 10 | o S 3-5
DTor= L €T (o 10 | o TP 23-24
Electrical Diagrams ..........ccooeeviiiiiiiiiii e 29-32
Electrical GroUPS........uiv i 25-28
Electrical Logic SchematiCs...........ccccoeevvviiiiiiiiiieciiieeee, 33-36
Engine Deck Group.......ccouviiviiiiiiieiie e 15-18
Front Frame GroUp ......cooeviiiiiinii e 7-8
U I ] (0] U o 3PP 11-12
HydrauliCsS Group ........veiiiiiieeiiie e 19-22
Main Frame GroUp ........coouuiiiiiiiiieeiiie e 9-10
MOtioN CONLrol GrOUP ... ccvvviieeeeiieeeeie e 14
Park Brake GroUp ......uviiiiiiieii e 13
Spindle ASSEMDIY ... 6



DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303334 Woasher, Spring Disk 5/16....................... 1 22 | 109-2100 Asm, Deck W/Decals 60"..............coee.. 1
2 | 1-303537 Stud, Belt Shield ............ccccoeveriiinee. 2 109-2103 Asm, Deck W/Decals 66" ............c..ce... 1
3 | 1-322110 Wid, Belt Guide .1 109-2105 Asm, Deck W/Decals 72". e L
4 | 1-323385 KNOD ..o 2 23 | 1-633127 Belt 607 ......eiiieeieeee 1
5 | 1-323417 Washer, Belt Shield.............cccccceveiennnn. 2 109-5018 Belt 66" ......cvevrieee e
6 | 1-603805 Sheave, Idler 1 1-643052 Belt 72”

7 | 109-2796 Pulley, IdIer........cooviiiiiieieee 2 24% | 109-2095 Kit, Idler Arm W/Bearings
8 | 1-633456 Bushing, Idler.........ccccooviiiniiiiiniiiee. 25 | 302-40 Zerk, 90° 1/4-28.....coouvieiiieiiiiie i 1
9 | 98-5961 Screw, HH 3/8-16 x 4 Gr8 . 26 | 322-6 Screw, HH 5/16-18 x 1 1/4............c...e. 1
10 | 98-5975 Washer, Spring Disk 3/8..........ccccccvennn. 27 | 323-11 Screw, HH 3/8-16 X 2 1/4.......ccecvvvvennn 2
11 | 103-2916 Guard, Top 28 | 3230-18 Bolt, Carriage 5/16-18 X 5/8 ................... 9
12 | 103-3330 29 | 3230-22 Bolt, Carriage 5/16-18 x 1 Sp .2
13 | 103-3504 Bearing, Spherical 30 | 3234-11 Screw, HH FLG 3/8-16 X 1.......c.cccvuvenee. 1
14 | 103-3505 Seal, Double Lip 31 | 3256-23 Washer, 5/16 SAE ........ccccoovviiiniiiinienne 2
15 | 103-3506 Seal, Single Lip 32 | 3256-24 Washer, 3/8 SAE
16 | 103-5677 Spacer 33 | 3256-3 Washer, 5/16 Std
17 | 103-8103-01 Latch, Belt Shield............cccocoveviriiriennnn. 34 | 3256-4 Washer, 3/8 Std..........ccccevviiiiniiiieiieee 2
18 | 109-2097 Asm, Shield W/Decal 60" RH ... 35 | 3290-357 Nut, Whizlock 3/8-16 e 2
109-2133 Asm, Shield W/Decal 66" RH 36 | 3296-29 Nut, Nyloc 5/16-18........cccevvieeeiiiiennne. 2
109-2135 Asm, Shield W/Decal 72"RH 37 | 3296-39 Nut, Nyloc 3/8-16........ccoovevrieiieiiienene
19 | 109-2096 Asm, Shield W/Decal 60" LH.... 38 | 32120-10 Ring, Retaining.............
109-2132 Asm, Shield W/Decal 66" LH 39 | 32128-20 Nut, Whizlock 5/16-18
109-2134 Asm, Shield W/Decal 72" LH.................. 1 40A | 109-2101 Asm, Deck Complete 60"
20 | 105-7699 109-2104 Asm, Deck Complete 66”.
21 | 106-7159 109-2106 Asm, Deck Complete 72"

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 o0z liquid bottle - P/N 103-9140).
A Complete deck assembly includes all items from pages 3 — 6 except items ( #8, #16, #28, #31,#38, and #40 from

x

page 5) and includes mule drive belt from page 16.

Kit also includes items #10 & #37.




DECK GROUP

33_< Install open end
. of seal outward




DECK GROUP (cont.)

Small sheave must be
positioned above large
sheave as shown.

Iltem | Part No. Description Qty. Iltem | Part No. Description

1 1-513208 Washer, Spring Disk 5/8..........cccccccoeenn. 1 28 | 3217-11 Nut, HeX 5/8-11.......cccccovuvvvvvvnrnrirninnnnnnns

2 | 1-632199-01 WId, Pin Deck Strut.. 29 | 3219-6 Nut, Hex 5/8-18

3 | 1-633029 Balljoint .........oociiiiiiiiii 30 | 3231-22 Bolt, Carriage 3/8-16 x 1

4 1-633447 Chain, Deck Lift...........ccccuveveveveiiniiininnnnn, 31 | 3253-8 Washer, Lock 5/8..........ccooveviviiiiiiiiiiininn. 2
5@ | 1-643393 Jackshaft, Lazer....... 32 | 3230-22 Bolt, Carriage 5/16-18 x 1 66" & 72"...... 3

6 | 109-6658 Nut, Nyloc 3/8-16 Flg 3230-22 Bolt, Carriage 5/16-18 x 1 60"............... 6

7 | 98-5975 Woasher, Spring Disk 3/8............ccccceeueee. 12 33 | 3256-24 Washer, 3/8 SAE .......ccccceiviiiiiiee 8

8 | 103-1081 Asm, Strut 60" 34 | 3256-82 Washer.......ccocoviiiiii 3

103-1083 Asm, Strut 66” & 72" 35 | 3290-357 Nut, Whizlock 3/8-16............ccceevcvvvennnn. 2

9 | 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp................ 8 36 | 3296-29 Nut, Nyloc 5/16-18........cccevviiviiiiienn. 7
10 | 103-2535 Spacer, Guard Bottom .... . .1 37 | 3296-39 Nut, NyloC 3/8-16.......ccccvvveriiiiiniiiene. 8
11@ | 103-9746 Asm, Jackshaft Housing............c.ccccoe.. 1 38 | 32128-37 Nut, Whizlock 7/16-14..............cccvvvvvnnnne 8
12@ | 103-3046 Sheave, Jack Shaft- Double................... 1 39 | 109-2098 Kit, Anti-Scalp Roller...........ccocoeieiniinns 6
13 | 103-3249 Asm, Jackshaft............ 40 | 327-11 Screw, HH 5/8-11 x5 60"....................... 2
14 | 103-5364 Axle, Anti-Scalp Roller 327-28 Screw, HH 5/8-11 x5 1/2 66" & 72"........ 2
15 | 103-8415 Roller, Anti-Scalp .........ccoceeviieeiiiieennne. 41 | 109-0694-01 WId, Dogleg 60".........cccceerrririniriieniinnenne 1
16 | 103-9792 Asm, Chain Deck ..... 109-0821-01 WId, Dogleg 66" .........cccoveerrreienineennnnn. 1
17 | 109-2739 Chute, Discharge LZ 109-1039-01 WId, Dogleg 72" ........ccccvveinriiiniiienne. 1
18 | 109-0498-01 Hinge, Grass Discharge.............cccceeeu. 42 | 109-0701-01 WId, Baffle Front Adj LH 60" .................. 1
19 | 32128-20 Nut, Whizlock 5/16-18 72" 109-0822-01 WId, Baffle Front Adj LH 66" .................. 1

32128-20 Nut, Whizlock 5/16-18 60" 109-1044-01 WId, Baffle Front Adj LH 72" .................. 1

20 | 3256-3 Washer, 5/16 Std 72" ..........ccceeevciiennn. 43 | 109-0704-01 WId, Baffle Front Adj RH 60".................. 1
21 | 103-9423-01 Deflector, Discharge 72" 109-0823-01 WId, Baffle Front Adj RH 66".................. 1
22 | 3224 Screw, HH 5/16-18 x 7/8 72" 109-1047-01 WId, Baffle Front Adj RH 72".................. 1
23 | 302-19 Zerk, 1/4-28 Str.....ooevvciiieeiiieiiecce 4 44 | 103-1072-01 WId, Deck Strut-Std 60" ...........ccceceeuneenne 2
24 | 322-5 Screw, HH 5/16-18 x 1. .4 103-1073-01 WId, Deck Strut-Std 66” & 72"................ 2
25 | 323-6 Screw, HH 3/8-16 X 1........evvvvvereririnnnnnns 4 45 | 109-5424-01 Baffle, Scroll 60" ..............oooeeeeeeieininnnnn. 1
26 | 109-2099 Asm, Discharge Chute ...........ccccccceeeenne 109-5531-01 Baffle, Scroll 66" ...............ccoeeeeeieeeeennnnn. 1
27 | 3211-46 Screw, HH 3/8-24 x 2 Gr8 109-5532-01  Baffle, Scroll 72" ........ccccvveiiiiiiiiiienn. 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
@® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antiseize) between the jackshaft and
bearings and jackshaft and sheaves. DO NOT use a copper or nickel based antiseize.

-5-




SPINDLE ASSEMBLY

Torque to 90-110 ft-lbs — |

7

e
1M—e

Torque to

160-185 ftdbs

2

12 D@

Torqueto — | 18 /ﬁ/

Apply lubricant to threads as needed
to prevent seizing. Copper based
antiseize preferable.

55-60 ft-Ibs Grease is an acceptable substitute.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-2102 Asm, Cutter Housing Complete............... 3 19 | 103-8240 Blade, Low Lift 60"........ccccevvuveeiiieeennnn. 3
2 | 3296-39 Nut, Nyloc 3/8-16 .......cccvveeriieeiiiieeiee. 18 103-8396 Blade, Medium Lift 60"............ccccoveennnen. 3
3 | 92-5581 Retaining Ring, Internal... .3 103-8239 Blade, High Lift Solid 60" ....................... 3
4 | 103-3037 Bushing, Splined..........cccccooieiiiniennn. 3 103-8244 Blade, High Lift Notched 60" .................. 3
5 | 109-2064 Asm, Bearing W/O-Rings ...........ccccceueee. 6 103-8432 Blade, High Lift Ls 60"...........ccccocvveennnen. 3
6 | 103-5895 O-RiNG et 12 103-8431 Blade, High Lift Ls Solid 60"................... 3
7 | 109-7033 Nut, Flange 5/8-18 Centerlock................ 3 W | 109-5396 Blade, Mulch 60"............ccccovveveiiiienen. 3
8 | 103-9504 Guard, Bottom..........ccocvevviiiieniienee 3 103-9629 Blade, Extreme 60”.........cccoiieiiiiiienninnns 3
9 | 103-9506 Spacer, Bearing ........ccccocueeeiiieeiiiniennnns 3 103-9616 Blade, Low Lift 66"...........ccovveeeiieiennnen. 3
10 | 103-9522 Spacer, Splined Stepped..........cccceeene 3 103-9619 Blade, Medium Lift 66".............ccceennnen. 3
11 | 103-9523 Spacer, Splined.................. 103-9617 Blade, High Lift Solid 66" ....................... 3
12 | 103-9539 Asm, Cutter Housing 103-9618 Blade, High Lift Notched 66" .................. 3

13@ | 103-9540 Spindle, Double Spline...........c.ccoccveene 3 103-9620 Blade, High Lift Ls 66"............ccccvvennnen. 3
14 | 103-9541 Asm, Spindle Housing............ccoccuveennee. 3 103-9621 Blade, High Lift Ls Solid 66"................... 3
15 | 109-0764 Asm, Housing W/Studs ..........cccccuveernnen. 3 W | 109-5878 Blade, Mulch 66"..............ccoooieeviiienen.
16 | 109-1023 Sheave, Blade Drive 60" .... .3 103-9630 Blade, Extreme 66”.

109-0914 Sheave, Blade Drive 66" ..............cccocn... 3 103-9622 Blade, Low Lift 72".........ccooeiiiiriiieee
109-0929 Sheave, Blade Drive 72" ...........cccceeenee. 3 103-9625 Blade, Medium Lift 72"...........cccoovveennnne 3
17 | 109-1058 Nut, Spindle 7/8-14 ..........cccoeeeviviennnnn. 3 103-9623 Blade, High Lift Solid 72" ...............c....... 3
18 | 109-5958 Screw, Hex Flange 1/2-20............cccceeue. 3 103-9624 Blade, High Lift Notched 72".................. 3
103-9626 Blade, High Lift Ls 72"........cccccoeviiennen. 3
103-9627 Blade, High Lift Ls Solid 72"................... 3
B | 109-5879 Blade, Mulch 72".........c.ccooviiiiieee 3
109-9631 Blade, Extreme 72" .......ccooiiiiiiiiininnns 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK605 (60”), MK665 (66") and

MK725 (727).

® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antiseize) between the spindles and
bearings. DO NOT use a copper or nickel based antiseize.

-6-




FRONT FRAME GROUP

Iltem | Part No. Description Qty. Item | Part No. Description
1A | 109-2072 Asm, Front Frame, 60" 29 | 3256-7 Washer, 5/8 Std Flat..........c.cccocevvvrneene
A | 109-2073 Asm, Front Frame, 66" 30 | 109-4963 Spring, Deck Support
A | 109-2074 Asm, Front Frame, 72" ..........cccocveeennnne 1 31 | 103-4882 Cap, Grease ........cccoccveeeiiiiiiiiincsiiees 2
2 | 302-19 Zerk, 1/4-28 Straight .........cccccvvveeeninenne 5 32 | 3218-6 Jam Nut, 5/8-11 ....ccoeviiiiiiiiiieecieeee 6
3 | 109-1903 Asm, Floorpan (103-8274-01) 33 | 109-1902 Asm, Floorpan, Liftout (103-8276-01)
WIDECAIS .....vvveeeiiieiecee e 1 WIDECAL......ccviiiiiriieie e 1
4 | 1-543509 Bearing Cone, Tapered Roller................ 4 34 | 1-543511 Seal, Grease..
5 | 103-2084 Asm, Lever (103-2083-03)W/Grip .......... 1 35 | 103-1474-01 Caster WIdmt.......ccceevviveiinieeeiiiieiiieene
6 | 1-633295 Grip, Lift LeVer ........ccooveviiienceee 1 36 | 3296-51 Nut, 3/4-10 NYIOC ......ccvriiiiiciiicieeee
7 | 103-9529-03  Arm Widmt, Deck Lift ..........ccccocvvernennne. 1 37 | 1-633508 Washer, Spring Disk.....
8 | 1-633325 Spring, ComMpPression..........cccceveveeneeeene. 1 38 | 325-39 Screw, 1/2-13x9 1/2
9 | 3256-24 Washer, 3/8 SAE Flat..........cccccoevcneenennn. 1 39 | 1-811010
10 | 3296-39 Nut, Nyloc 3/8-16.....ccceoevvirriiieireeienn 4 40 | 103-2768 Guard, Seal ...
11 | 32151-103 E-RiNG..ooiiiiiiiecreeee e 5 41 | 3296-23 Nut, 1/2-13 Nyloc
12 | 1-633068 Arm, Deck Lift .......coooviiiiiiiiieeieen 2 42 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 4
13 | 1-633889-01 Plate, Deck Lift........ccccovevveriiinieiieennn. 1 43 | 103-0063 Seal, Bearing
14 | 108-7759-01 WId, Deck Lift Plate.........ccc.coevvricreennnnn. 1 44 | 1-633585 Bearing Cone
15 | 1-633082 Bushing, Lift Lever ..........cccoovveveiceennnn. 1 45 | 32128-20 Nut, Whizlock 5/16-18............cccccveennnnen. 4
16 | 109-3193 Stop, Deck Height...........cccoeviiiiininens 1 46 | 103-5156 Axle, Caster 2
17 | 323-13 Screw, 3/8-16 X2 3/4 .....ccoveveeriee 1 47 | 103-1918 BUShING ..o 2
18 | 1-633097 Hitch Pin W/Lanyard ...........cccocoveiveennnnn. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8....ccccuvvvviviieiiiieans
19 | 1-806005 Hairpin Cotter.........cccoovvviiniienieieenenn 1 49 | 32151-29 Ring, Retaining
20 | 323-9 Screw, 3/8-16 X1 3/4 ....cccovvvvviriiren 2 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4
21 | 98-5975 Washer, 3/8 DisC Spring...........cccecuveeeen. 12 51 | 1-543508 Bearing Cup, Tapered Roller ................. 4
22 | 3290-357 Nut, Whizlock 3/8-16............ccccceviiinnnns 15 524 | 103-3051 Spacer, Nut
23 | 323-6 Screw, 3/8-16 X L..cccevcvvevnieieenceneee 1 53 | 103-3799 Asm, Caster Wheel (Semi-Pneumatic)... 2
24 | 323-7 Screw, 3/8-16X1 1/4 ......coccvveveeiienieee 12 54 | 3218-2 Jam Nut, 5/16-18 ......ccccooverreiieeiiiineenne
25 | 3256-29 Washer, 7/8 SAE Flat..........ccccoceveeennnnn. 4 55 | 103-9741-01 Weldmt, Front Lift Shaft (LH) ........
26 | 1-633096 Rod, Deck Lift .......cooevveiiiieiieieecieen 2 56 | 103-9740-01 Weldmt, Front Lift W/Lever(RH)
27 | 3217-11 Nut, 5/8-11 Regular.........cccoccvevvvicveennnnn. 6 57 | 1-523157 Washer, Spacer........ccccceevveviniieeeniineens
28 | 1-633441 Swivel, Deck Mount..........ccccccerevviineennn. 4 58 | 109-4995 Asm, Deck Lift Spring ...

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.
Includes frame weldment plus items #2, #31, #34, #39, #49, #51, #55, #56 and #57.

A




FRONT FRAME GROUP




MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1+ | 1-643255 Track, Seat (4” Adjustable) ............c.cc....... 1 26 | 110-0883 Kit, Seat Belf..........coccueeeriiieiiiiieiiiicee, 1
+ 103-8386 Spring, Seat Rail..........ccocieiiieiiiiie, 1 27 | 107-3083 Latch, Seat........cccoeviiieeiiiiecee e 1
A 109-2009 Asm, Seat Tracks ........ccceveveerieernienineennen. 1 28 | 3224 Screw, 5/16-18 X 7/8......c.ccovvevcveieeiieeienn 2

109-1880 Kit, Seat Track (28HP KOH EFI)............... 1 29 | 1-513658 BUMPET ..o 2

2@+ | 103-3524 SEAL v 1 30 | 3256-23 Washer, 5/16 SAE Flat............ccccoovennnene. 6

@®A | 109-2005 SEAL e 1 31 | 103-4434 Gl et 1

LSSEAT Seat, Suspension (28HP KOH EFl)........... 1 32 | 323-6 Screw, 3/8-16 X L....ccovveeeiiiieeiiieeesiieeeee 2
109-3343 Kit, Spring and Saddle (28HP KOH EFI)... 1 33 | 1-633964-03 Stop, Park Brake .........cccccceeeviieiiiiicennnen. 1
109-3344 Kit, Back Panel (28HP KOH EFI) .............. 1 34 | 103-8383 Bolt, Seat Cushion..........cccccoovieiiiiiinnnen. 11
109-3345 Kit, Weight Adjust (28HP KOH EFI) .......... 1 35 | 3296-73 Nut, Nyloc 1/4-20 (black) .........cccccvcuveennne. 2
3 1-543401 Spacer, Seat Track.........ccceeviieiinieeennn, 2 36 | 322-7 Screw, 5/16-18 X 1 L/2....ccovuveeiiiiieiiiiene 2
4 322-3 Screw, 5/16-18 X 3/4.....ccccuveeviieiiiiiieee. 6 37 | 109-2365 BUMPET ..o 2
54 | 103-3521 Cushion, Seat.........c.cccevvivceeniieic e, 1 38 | 32124 Screw, 7/16-20 X 1.00.......cccovveverieieernenns 2
A 109-2008 Cushion, Seat........ccccceeeviiiiiiiieeiiie e, 1 39 | 3296-7 Nut, Nyloc 7/16-20.......ccccveeiiiieeiiiieeniee. 2
107-1883 Cushion, Seat (28HP KOH EFl)................ 1 40M | 103-4553 Asm, ROPS Fold Pin..........ocooiieieiiiiinen. 2
6 103-3520 Cushion, Backrest........ccccooevvverivieiineninnns 1 41 | 107-0075 BUSHING ...oeeiiiiiiiiee 1
107-1882 Kit, Back Cushion (28HP KOH EFI)........... 1 42 | 107-0076 SPIING .o 1
7 103-0292 Cushion, Armrest (RH)..........ccccoveviviiiene 1 43 | 107-3058 Catch, Seat LatCh........ccccocveeiiiiiiiiniices 1

8% | 103-0291 Cushion Armrest (LH) ....ooovoviiiieiiiniens 1 44 | 3256-14 Washer, #10 STD Flat..........ccccoevvveeninen. 8
9 1-633859 Seat Frame..........cccooovviiiiiiiii, 1 45 | 32122-28 Screw, Truss HD #10-24 x 1..........ccoeue. 4
10 | 3256-3 Washer, 5/16 Std Flat .............cocceeveineennns 2 46 1-803075 Screw, Truss HD #10-24 x 3/4.................. 2
11 | 109-6672 Asm, Frame (109-6128-03) W/Decals....... 1 47 | 3290-500 Screw, Pan Head #10-24 x 5/8 ................. 2
12 | 109-3158 Wheel/Tire ASSY.....ccceuvvieeiiiieiiieieiieeens 2 48 | 103-3790 Latch, Cubby DOOT..........cccoeeiriiiiiiiiiene 1

103-2744 Tire, 24x12-12 A Ply....c.ccovvvieiiiieiiiieen. 2 49 | 103-3666 Asm, CUbbY.......ccoviiiiiii 1

109-3156 WhHEEI ... 2 50 | 323-6 Screw, Hex Cap 3/8 X L...ccccveeviieeeiineens 8
13 | 109-2075 Asm, Console (103-8273-03) W/Decals.... 1 514 | 103-8436 Kit, ROPS LZ.......ooiiiiiiiiiiiiiiiiee e 1
14 | 103-4423 Asm, Seat Frame..........cccocoeeviieeiiiinennnns 1 52 | 98-5975 Washer, Spring Disk 3/8............ccocoveevinen. 8
15 | 242-50 Nut, Wheel 1/2-20.........ccccceeviiiiiniiieninen. 8 53 | 107-3155 Cotter, Hair Pin Double LOOp ..........ccc..... 2
16 | 1-633293 Rod, Seat Hold-Up.........cccceeviiiiiniiieninnen. 1 54 | 32128-23 Nut, Hex Flange Side Lock 1/2-13............ 2
17 322-5 Screw, 5/16-18 X 1....cccceeeeeeeeieececceeeeeeeen 1 55 325-13 Screw, 1/2-13 X3 /4. 2
18 | 323-39 Screw, 3/8-16 X 5...ceeveiiiiiiieiicesee 2 56A7¢| 1-633872-03 StOP, S€AL ...oocvveriveerieirieee e 2
19 | 3296-2 Nut, Nyloc #10-24 ......ccocoveeiiiiieiieieen, 8 57 | 1-603610 Washer, Spring Disc 7/16 (28HP KOH EFI)..2
20 | 3296-29 Nut, Nyloc 5/16-18........cccevevviiieiiieeninen. 3 58 | 107-1887 Kit, Armrest (28HP EF1).........cccccovvvvennenn. 1
21 | 3296-39 Nut, NyloC 3/8-16........ccvvuvieiiieeiiiieiiienne 3 59 | 107-1884 Kit, Shock Absorber (28HP KOH EFl)....... 1
22 3290-357 Nut, Whizlock 3/8-16..........ccccveeriieeeininenne 10 60 107-1881 Kit, Knob (28HP KOH EFI) ........cccceevunneen. 1
23 32128-20 Nut, Whizlock 5/16-18.........cccccvvvieeeniiinns 8 61 82-2190 Kit, Switch (28HP KOH EFI) ........cccccovee. 1
24 | 323-20 Screw, 3/8-16 X 3-1/4.....c.uvvvveeeiiiiieeeeen, 1 62 107-1885 Kit, Weight Indicator (28HP KOH EFI) ...... 1
25 | 3256-24 Washer, 3/8 SAE Flat ........ccccccevveicneennnnn. 1

Exmark black touch up spray paint - gloss black.

*
|
*

sr+e

Not illustrated.

Includes ROPS fold pin plus hairpin, item #53.
Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #14, catch item #43, and seat belt assembly

item #26.

Includes armrests. Does not include seat belt or tracks.
For all units except units with a 31HP Briggs & Stratton and 28HP Kohler EFI engines.
For units with a 31HP Briggs & Stratton engine.

For units with 28HP Kohler EFI engine.




MAINFRAME GROUP

28HP KOHLER EFI UNIT ONLY

INSTALL WITH SLOTTED
HOLES TO THE REAR

INSTALL WITH SLOTTED

HOLES TO THE FRONT

-10-



FUEL GROUP — ALL UNITS EXCEPT 28HP KOHLER EFlI

5

BRIGGS &
KOHLER
ONLY

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303077 Clamp, Fuel Lin@.........cocoviieeieiiiiiiieen. 12 16 | 322-3 Screw, 5/16-18 X 3/4..........ccooeeeieieiie. 4
2+ | Kohler Part No. 2405010 Fuel Filter .................. 1 17 | 3296-47 Nut, Thin Nyloc 5/16-18 ............ccceeeneee. 6
Kawasaki Part No. 49019-7001 Fuel Filter ............ 1 18 | 109-0660 Hose, Fuel Line 3 1/2" (Kohler & Briggs)..... 1
Briggs&Stratton Part No. 695327 Fuel Filter .................... 1 109-0293 Hose, Fuel Line 8 1/2" (Kawasaki) ............ 1
3 | 1-603770 Valve, Fuel.........ccocveiiiiiiiiicicc, 1 19 | 1-805005 Washer, Lock 5/16..........ccccovvevciiiennnnne 4
4 1-303335 Tie, Plastic Large .......ccccoevvcviveeeeeeanninns 5 20 | 109-0304 Hose, Fuel Line 2 1/2"..........cccvvvvvvnnnnnns 2
5 109-0346 Cap, Fuel Tank .......ccccoovciiiieieiiiiiiieeenn. 2 21 | 32128-33 Nut, Whizlock 1/4-20........ccccoviiiiinenannne 1
6@ | 103-2605 Fitting, Fuel Blkhd W/Screen.................. 2 22 | 109-3987 Control, Throttle ..., 1
103-2784 O-RING . 2 23 | 109-4210 Control, Choke.........ccccooiiiiiiiiiiiiienn. 1
7 3256-23 Washer, 5/16 SAE.........cccccccuniiiineieeannnne 10 24M | 109-2661 Screw, PPH #10-24 X 1/2......cccovviuinenenn. 4
8 | 108-4582 Hose, Fuel Line 21"...........ccoveviiveennen. 2 25 | 321-6 Screw, 1/4-20 X L...oeeeeiiiiiiiiieeeeeiiieenn. 1
9¢ | 1-633023 Stud, Fuel Tank........ccccooeiiiniiiciniiienns 6 26 | 1-807513 Bolt, Carriage #10-24 X 1/2 .................... 4
10* | 103-4924 Asm, Tank Fuel (LH) ........cccooviiiienennnn. 1 27 | 3296-2 Nut, Nyloc #10-24 ... 4
11% | 109-0896 Asm, Tank Fuel (RH) .......c.ccoeeviiiiennnnn. 1 28 | 109-4510 Asm, Panel W/Decals (Kohler & Kawasaki) . 1
12 | 99-5005 Fitting, Barbed Tee...........ccocveeiviiiennnn. 1 109-4512 Asm, Panel W/Decals (Briggs) ................. 1
13 | 109-0281 Hose, Fuel Line 26"..........ccccoiiivieieennnne 1 29 | 1-513762 Clip, LooM (.50) ..eeveeieeeeiiiiiiiee e 1
14 | 1-633349 Spring, Fuel Tank.........cccccovviiiciiiiens 6 30 | 103-6562 Kit, Gauge Fuel..........ccccceeviiiiininennnn. 1
15 | 99-5000 Valve, Fuel Check..........cccevvviiiiineennn. 2
+ Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).
@® Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
€ Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes: tank, cap, fitting & studs. LH tank also includes fuel gauge.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

-11-




FUEL GROUP — 28HP KOHLER EFI

Item | Part No. Description Qty. Item | Part No. Description Qty.
1% | 109-0897 Asm, Tank EFI Fuel (RH).........cccccceee 1 26 | 1-805004 Washer, Lock 1/4.........ccccooiiiiiiiiiiiiiins 1
2% | 103-4927 Asm, Tank EFI Fuel (LH).........ccccccceeene 1 27 | 3256-23 Washer, Flat SAE 5/16 .........cccccceeevnne 10
3 | 109-2070 Kit, Fuel Line W/Clamps..........cccccveevunee. 1 28@ | 103-2605 Fitting, Fuel Blkhd W/Screen.................. 2
4A | 1-643277 Clamp, Fuel Line 5/16.........cc.ccoeevvneeennn. 4 103-2784 O-RING .o 2
5 | 109-0302 Hose, Fuel Line 24".............cccocvcvveennnnn. 1 29 | 1-805005 Washer, Lock 5/16 Hvy..........cccoeevinnenne 4
6 1-603727 Clip, LOOM oot 2 30 | 322-3 Screw, 5/16-18 X 3/4...ccoovveeeeeeeaeiiieeen. 4
7 32128-33 Nut, Whizlock 1/4-20 ........cccooviiiiiieenannn. 4 31 | 109-0346 Cap, Fuel TanK.......cccccoeviiiiieiiiiiiieen. 2
8 | 321-3 Screw, Cap 1/4 =20 X 5/8.......ccoovvvvueeenn. 3 324 | 1-633023 Stud, Fuel Tank ..., 6
9 | 1-643241 Clip, LOOM....oiiiiiiiiiiiieiicc e 1 33 | 1-633349 Spring, Fuel Tank .........ccccceeviieiiincnns 6
10+ | Kohler Part No. 24 050 03 Fuel Filter (Large)....1 34 | 3296-47 Nut, Thin Nyloc 5/16-18 .............cceeeneee. 6
11+ | Kohler Part No. 393 20 Fuel Pump.........cccce..... 1 35 | 1-643234 Valve, Fuel Dual Flow ...l 1
12 | 3290-500 Screw, Machine #10-24x5/8.................... 7 36 | 1-303287 Plastic Tie (Small)........cccoeeviiiiiiiiennnn. 1
13 | 3296-2 Nut, Nyloc #10-24 .......ccccoeeeeiiiiiiieeeeeee 11 37 | 109-0309 Hose, Fuel Line 28" .........cccccoiiiiieeeeenne 1
14 | 109-2067 Kit, Fuel Line W/Clamps.........ccccccceeeenne 1 38 | 321-6 Screw, 1/4-20 X L....ooooeeeieiiiiiiiieieeee 2
15+ | Kohler Part No. 24 403 17 Fuel Regulator......... 1 39 | 109-0286 Hose, Fuel Line 35" .......ccooeeviiiiiieeene 1
16A | 1-643293 Clamp, Fuel Line /4 .......cccccceevviiiiinenn. 12 40 | 109-3987 Cable, Throttle ..., 1
17 | 1-643312 Clip, LOOM.cciiiiiiiiiiieieeiee e 3 41 | 109-2069 Kit, Fuel Line W/Clamps ..........cccccceeeenne 1
18 | 109-0285 Hose, Fuel Line 42".........ccccoiiiiieiiennnn. 1 420 | 109-2661 Screw, PPH #10-24 X 1/2......cccoovvunnenenn. 4
19 | 103-2595 Connector, 1/4X 5/16.........ccccuvvvevvvennnnnnns 1 43 | 1-303335 PIastiC Ti€ .....uuvuriiiiiiiiiiiiiiiiiiiiiiiiiiiiiiaaens 2
20@ | 103-2615 Fitting, Fuel Blkhd W/O Screen .............. 2 44 | 1-807513 Bolt, Carriage #10-24 X 1/2 ...........c....... 4
103-2784 O-RING . 2 45 | 109-4510 Asm, Control Panel W/Decals................ 1
21 | 109-0293 Hose, Fuel Line 8 1/2"..........cooovvvvvveeene. 1 46 | 3256-14 Washer, Washer, #10 Std...................... 2
22 | 1-807533 Bolt, Carriage #10-24 X 5/8 .........cc.ee... 1 47 | 103-6562 Kit, Gauge Fuel.........ccccceeeiiiiiiiiiiiiis 1
23 | 109-0273 Hose, Fuel Line 38 1/4"...........ccccvveennnn. 1 48A | 103-6711 Clamp, Fuel Line 14.5 Oetiker (Black).... 4
24 | 109-0275 Hose, Fuel Line 32"........ccccoviiiiieieeene 1 49 | 1-513762 Clip, LOOM .eeiiiiiiiiiiiiee e 1
25 | 103-1193 Clip, Loom Half ..o, 3 50 | 1-803075 Screw, Truss HD #10-24 x 3/4 ............... 1
+ Refer to Engine Owner’'s Manual (Fuel Filter Must be 40 Micron or smaller).
@® Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
& Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes: tank, cap, fittings & studs. LH tank also includes fuel gauge.
A Clamps require special pliers Part No. 1-643394 (Oetiker Part No. 14100118 or Kohler Part No. 2445505) for
installation.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

-12-




PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUShING......oooiiiiiiiii 2 16 | 3257-42 Key, Woodruff 5/16 X 1 ........ccceevcvvrennnn. 2
2 | 1-633454 Spring, Brake ROd...........ccccoviiiiniiicens 2 17 | 1-633268 Grip, Brake Lever..........ccoccviviiieiiinccis 1
3 | 1-633477 Rod, Brake.........ccocuvveiiiiiiiiiiccicc 3 18 | 3234 Screw, 3/8-16 X 3/4......ccovcviiriiieiiieas 4
4 | 1-634500 Lever (1-632489-03)W/GIIp ......ccvvennne. 1 19 | 103-2399 Pin, Clevis Spring 3/8.........cccoveviivennnnn. 3
5 | 1-632217-03 Shaft, Brake .........ccccoocviiiiiiiiiiiiiceiine 1 20 | 325-17 Screw, 1/2-13 X 4 (60”) ...cvvvvviviieiiiieaes 8
6 | 103-0352-03 Bracket, Brake (60").......ccccceervvieenunnnne 2 325-20 Screw, 1/2-13 X 6 (66" & 72”) ........coceneee 8

103-0354-03 Bracket, Brake (66"& 72")........cccccveevunene. 2 21 | 1481 Zerk, 1/4-28 45° .......cocoviiiiiiiiiie 2
7 | 1-523157 Washer, Spacer ........ccccccevvciiiiiiecennnnn. 2 22 | 109-5618 Nut, Square Special 1/2-13.................... 8
8 | 1-809036 Nut, Slotted 1.00-20 .........ccocveeervreennnnn. 2 23 | 3219-3 NUt, 3/8-24 ... 8
9 | 103-9761 Band, Brake..........cocceoviiiiniiiiiiicc, 2 24 | 3290-357 Nut, Whizlock 3/8-16............ccceevcvvrennnn. 4
10 | 1-633380 Spacer (Short)(60”) ........ccoveerivieevciieennins 4 25 | 1-808285 Pin, Clevis 3/8 X 1 1/8 ........cocvveviiienn. 1
* | 109-5037 Spacer (Short) (66"& 72")......ccceeevcuveennn 4 26 | 3256-4 Washer, 3/8 Std..........ccccoviiiiniiiiinne 4
11 | 1-633382 Spacer (Long)(60”).......ccccvvreriiierniiiienans 4 27 | 3272-10 Pin, Cotter 1/8 X 3/4 ....ccccvvivcriiiiciiiennn. 2
* | 109-5038 Spacer (Long)(66” & 72") ......covevvvveenns 4 28 | 1-806800 Pin, Cotter 9/64 x 1 1/2 ........cccecvcvvennnn. 2
12 | 1-633102 Bearing, Flange..........cccccccoiviiiiiinnnns 2 29 | 322-9 Screw, 5/16-18 X1 3/4..................oo. 6
13 | 1-633131 YOKE oot 4 30 | 103-0384 SPACEN ..ottt 6
14 | 1-633144 Pin, Trunion ..........coovvviviiiiiiiiiiiiiiieieeeees 2 31 | 103-0374 Retainer, Brake Band.................ccccuvvve. 2
15 | 103-0590 Hub & Drum W/Studs, Wheel................. 2
* | 1-633926 Studs, Wheel .......coccvveiiiiiiiiiiiice 8

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.

-13-




MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 YOKE e 2 22 | 323-7 Screw, 3/8-16 X1 L/4.....cccoovevcveeiennnns 4
2 | 98-5975 Woasher, Disc Spring 3/8...........cccceerunee. 4 23 | 323-9 Screw, 3/8-16 X 1 3/4....ceveeviiiiiiien 6
3 | 109-2339 DaMPET ...t 2 244 | 1-803022 Set Screw, 5/16 X 5/8........ccovveviiieiennnn. 2
4 | 1-543017 Ball Joint (RH)....ccovviiiiiiiiiieeeiecee 2 25 | 3296-39 Nut, Nyloc 3/8-16.........eeeviiieiiiiieiieeene 6
5 | 109-3769 Bushing, Nylon (Reverse Ind)................. 2 26 | 3219-2 NULt, 5/16-24......coiiiiiiiiiieeiee e 12
6 | 1-603737 Bolt, (Neutral Return) ..........cccoeevvveennnen. 2 27 | 1-804524 Nut, 5/16-24 (LH) ...eeoeiiieeiiieeeieeeien 2
7 | 1-603807 Spring, (Neutral Return) ...........ccoccveenne 2 28 | 322-12 Screw, HH 5/16-18 X 2 1/2.........cceeeneee. 1
8 | 1-403180 Screw, 5/16-18x1 3/8 SP....ccocuveeriieeennnns 4 29 | 3256-2 Washer, /4 .......ccccovviiniiiieee 2
9 | 32128-20 Nut, Whizlock 5/16-18............cccceveveennnn. 6 30 | 3256-3 Washer, 5/16 Std.........ccccccvvvvveniencneenn. 4

10% | 103-3457 Handle (103-3326-03) W/Grip (LH) ........ 1 31 | 3290-357 Nut, Whizlock 3/8-16...........cccccvvevennenne 8
11 | 103-3458 Handle (103-3327-03) W/Grip (RH)........ 1 32 | 32725 Pin, Cotter 3/32 X 1/2......ccovveeiiieieninen. 2
12 | 1-632208 Arm, Pump Control...........ccoceeeiviniennnne. 2 33 | 1-808280 Pin, Clevis 5/16 X L......ccccevvveenniieeninen, 2
13 | 109-3902 Bracket, Motion Control (LH).................. 1 34 | 3296-29 Nut, Nyloc 5/16-18........ccccovvveeriieeinen. 10
14 | 109-3901 Bracket, Motion Control (RH) ................. 1 35 | 103-0384 SPACET ...ttt 1
15 | 103-3064 Link, Tracking ROd ...........ccocveeiiieiennnn. 2 36 | 109-6058-03 Bracket, Damper Mount............ccceenee. 1
16 | 1-633102 Bearing, Flanged...........cccccoovieiiniennnn. 4 37 | 3230-2 Bolt, Carriage 5/16-18 X 1..........cccccuvuee. 2
17 | 1-633152 Ball Joint (LH) ..ooeiiiieiiiieeee e, 2 38 | 103-4331 Asm, Tracking ROd ...........ccoocveeeiiiennnn. 2
18 | 103-0407 Arm, Control Shaft..........c.ccoceveveiinnnnne 2 39 | 3217-6 Nut, HEX 5/16-18 .....ccoveviveieeireiieeieenns 4
19 | 103-3456 Grip, Motion Control Handle................... 2 40 | 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck 2
20 | 322-6 Screw, 5/16-18 X L /4 .....ooevviiiiiiiiies 3 41 | 109-3908 Tab, Adjustment ........cccocveeivieeiiiieenn, 2
21 | 3234 Screw, 3/8-16 X 3/4 ....ccvevveeieiiee 8

Exmark black touch up spray paint - gloss black.

*  Not lllustrated.

+ Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on setscrews.

-14-




ENGINE DECK GROUP — ALL UNITS

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 98-5975 Washer, Spring Disc 3/8...........ccceevnnee. 1 27 | 321-4 Screw, 1/4-20 x 3/4 (Kohler & Briggs).... 2
2 | 302-40 Zerk, 1/4-20 (90°) 321-4 Screw, 1/4-20 x 3/4 (Kawasaki)

3 | 103-5677 28 | 103-6619-03 Support, Front Cover RH

4 | 103-8599 29 | 321-6 Screw 1/4-20 x 1

5 | 109-3141 30 | 109-2365 Bumper, Rubber

6 | 103-2627 31 | 3256-2 Washer, 1/4 STD
7 | 106-7159 32 | 1-633396 Clip, LOOM .56 ......oovvviriiiiieiieecenee

8H | 109-3766 33 | 32128-33 Nut, Whizlock 1/4-20 (Kohler & Briggs).. 4
9 | 1-603496 32128-33 Nut, Whizlock 1/4-20 (Kawasaki)

10 | 1-603805 34 | 3296-42 Nut, Nyloc 1/4-20.......ccccooiviiiiiiiiieene
11 | 3290-357 35 | 1-644276 Asm, Shield W/Decals (Kohler & Briggs) . 1
12 | 1-633166 Pulley, Idler.............. 103-3341 Asm, Shield W/Decals (Kawasaki)

13 | 103-4014 Belt, Mule Drive 36 | 103-1308 Shield, ENGINe .......ccooviiiiiiiiiiieniices

14% | 103-5695 Kit, Idler Arm (103-4593-03) W/Brgs ...... 1 37 | 322-11 Screw, 5/16-18 x 2 1/4 (Briggs).............. 1
15 | 323-10 Screw, 3/8-16 X 2 ..ocvveeviieieiiieennne 38 | 322-10 Screw, 5/16-18 x 2 (Briggs)

16 | 323-9 Screw, 3/8-16 x 1 3/4 323-9 Screw, HH 3/8-16 x 1 3/4 (Kohler &

17 | 323-13 Screw, 3/8-16 X 2 3/4 ..cccvviiiiieiieiee 1 Kawasaki) ........c.cceervermieneenienee e
18 | 1-800805 Screw, 3/8-16 x 3 1/2 Gr8 2 39 | 32128-20 Nut, Whizlock 5/16-18 (Briggs)

19 | 3296-39 Nut, NYlOC 3/8 .....eeiiiiiieiiieieieeeee 1 3290-357 Nut, Whizlock 3/8-16 (Kohler &

20 | 3256-24 Washer, 3/8 SAE .........ccccevviieiiiiieee. 5 Kawasaki) ........c.cceervermieneenienee e
21 | 103-2916 Guard, Top............ 40 | 1-303334 Washer, 5/16 Spring Disc (Briggs)...

22 | 103-3506 Seal, Single Lip 98-5975 Washer, Spring Disc 3/8 (Kohler &

23 | 32120-10 Ring, Retaining ........cccoccvveeriieeiiiecen. 2 Kawasaki) ........c.cceervermieneenienee e
24 | 103-3504 Bearing, Spherical.... 2 41 | 103-6620-03 Support, Front Cover (LH).
25 | 1-633456 Bushing, Idler.........ccccooviiiniiiiiiiien. 1 42 | 1-633794-03 Baffle, Engine Shield RH (Kawasaki)..... 1
26 | 1-803035 Rivet, 3/16 X 1/4 ..cccvveiiieiieeeee 5 43 | 1-633795-03 Baffle, Engine Shield LH (Kawasaki)...... 1

Exmark black touch up spray paint - gloss black.
%Kit also includes item #109.
B Kit includes items shown and (2) whizlock nuts item #11

-15-




ENGINE DECK GROUP — ALL UNITS

Install open end

of seal outward

-16-



ENGINE DECK GROUP — (cont.)

Item | Part No. Description Qty. Item | Part No. Description
1 | 1-603610 Washer, 7/16 Spring Disc... 19 | 32128-33 Nut, Whizlock 1/4-20...................
2 | 109-7666 Kit ClIUtCh ...oooiiiiiiii 20 | 103-3535 Kit, Cable Heat Shield (Kohler)
3 | 109-6874 Spacer, CIUtCh .......ccccoevviiiiniiiciiiccs 1 21 | 103-1513 Arrester, Spark (1.25) (28HP KOH EFI). 1
4 | 1-303334 Woasher, 5/16 Spring DisC..............ccc...... 1 22 | 103-1514 Clamp, Muffler (1.38) (28HP KOH EFI).. 1
5 | 322-5 Screw, 5/16-18 X L.....ocovviiiiiiiieeiiieees 1 23 | 1-653291 Gasket (Kohler).........ccceviiiiniiiiiiiienns 2
6 | 109-7083-03 Anchor, Clutch ........ccccvveiiiiiiiiiieie 1 24 | 1-805005 Washer, Lock 5/16 Hvy..........c.cceevinneene 4
7 | 1-543610 WaSher ..o, 1 25 | 33014-00 Nut, Hex M8 1.25........ccciiiiiiiiiiiee 4
8A | 3212-6 Screw, 7/16-20 X 1 1/2 .....ooovviiieiiiiics 1 26 | 3253-6 Washer, Lock 7/16..........ccccovvevciiiencinnnne 2
9 | 109-4324 Hose, Oil Drain W/PIug ...........cccocuvveenee. 1 27 | 324-2 Screw, 7/16-14xX.75 G5 .....ooovcvvvevciiicnis 2
10 | 109-1012 PlUG .o 1 28% | 103-7480 Kit, Muffler Kohler 27HP) ..........c........... 1
11 | 109-5499-03 Guard, MUffler.........cccevviiiiniiiiiniinens 1 * | 103-7483 Kit, Muffler Kohler (28HP KOH EFl)....... 1
12 | 1-633179 SPACEN ... 1 29 | 109-8119-03 Guard, Muffler (Kohler) ..........cccccvcvvennas 1
13 | 3290-357 Nut, Whizlock 3/8-16..........ccoviuireeeeennne 4 30 | 109-4490 Asm, Oil Drain Tube W/Plug (Kawasaki) .. 1
14 | 323-6 31 | 109-7713-03 Guard, Muffler (Kawasaki) .............c.......
15 | 32128-20 Nut, Whizlock 5/16-18 (Briggs & Kohler)..1 32 | 103-0152 Keeper, Clutch (Kawasaki)
32128-20 Nut, Whizlock 5/16-18 (Kawasaki).......... 5 33 | 322-3 Screw, HH 5/16-18 X 3/4......cccovevevieannn 4
164 | 109-2987 Asm, Oil Drain Tube W/Plug (Kohler).....1 35 | 109-7665 Kit CIUtCh ..o, 1
17 | 3212-10 Screw, HH 7/16-20 X 2 1/2 .......ccovuveenns 1 36 | 109-7712-03 Guard, CIUtCh ......cceeeviiiiiiiiiiecce 1
18 | 321-4 Screw, 1/4-20X 3/4 ......ccoccvviiiiiiiiiiiiees 1

Exmark black touch up spray paint - gloss black.

+ Use a Teflon Pipe Sealant or equivalent on threads.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
* Includes items #20, #21, #22, & #23.

% Includes items #20 & #23.

Kawasaki Replacement Parts List Briggs & Stratton Replacement Parts List
(Refer to Engine Owner’s Manual) (Refer to Engine Owner’s Manual)
Description Kawasaki Part Description B& S Part
Engine Oil Filter .......ccocovvevnnnen. 49065-2078 Engine Oil Filter 492932
Engine Air Filter .......cccocoovvevnneee. 11013-7020 Engine Air Filter 841497
Safety Filter.......cccccovveeiviiinennns 11013-7019 Safety Filter .......occcceiviieeeiiines 821136

Kohler Replacement Parts List
(Refer to Engine Owner’s Manual)

Description Kohler Part
Engine Oil Filter.........ccccceeviveeenne 5205002
Engine Air Filter.........cccceevineeene 2508301

Safety Filter 2508304

-17-



ENGINE DECK GROUP (cont.)

10
< BNy ® 16

| |
AR | |

e TN 1Y o,
\ \

Torque fo

[ oLoraN |

Ve \

I 10 i

‘ Torque To ‘
20-24 ft-Ibs /

Torque fo / !

L smbs |

ffi’ifoﬁﬁmfifﬂ

I ® \

i 0 / i
T

| L, |

\ \

Torque To

o B29tbs |

KAWASAKI

-18-



HYDRAULIC GROUP
ALL UNITS EXCEPT 31HP BRIGGS & STRATTON

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-1947 Asm, Reservoir W/Decal ............ccccue... 1 22 | 1-523328 Motor, Wheel Drive (TF Style)................ 2
2 | 103-7615 Asm Cap W/Gasket.............coeevvvieennnne. 1 103-6995 Kit, Output Shaft & Seals ....................... 1
3 103-1949 Gasket, Reservoir Cap.......ccccceeeeuvveeennn. 1 103-6994 Kit, S€al....ccovviiiiiiiiiiiiiiiiiiiiieeee 1
4 104-7836 Head, Filter ........cooovvviviiiiiiiiiiiiieeeieiiieees 1 23 | 103-3733 Hose, Upper LH........coovvviiiiiiiiiiiiiiiiiennnn, 1
5 109-4180 Element, Hydraulic Oil Filter................... 1 24 | 103-3735 Hose, Lower LH........ooooiiiiiis 1
A | 1-523541 Element, Hydraulic Filter (Winter)........... 1 25 | 103-3736 Hose, Upper RH ... 1
6 103-1988 Clamp, HOSE ......oeveeieiiiiiiiieceeeee 1 26 | 103-3737 Hose, Lower RH ........coovviiiiiiiies 1
7 | 105-7699 Strip, Vinyl Seal........ccccoooiiiiiiiiiiiics 1 27 | 109-6046 Sheave, PUmMp ... 2
8 | 109-6273 Asm, Hose HydrauliC............cccccveeeenen. 1 28+ | 1-803050 Setscrew, 5/16-18 X 3/4 ........ccoeveivunennnn. 2

1-603921 B0OSS O-RiNG ....ovveiiiiiiiiicceiecccic 1 29+ | 30-1710 Setscrew, Sq Hd Cup 5/16-18 x 1.......... 4
9 | 32120-10 Ring, Retaining .........cccccvevriiieiiiicenne. 2 30 | 1-603050 SPACET ...eiiiiiiiiiiieii e 1
10 | 109-7689 Hose, HydrauliC...........ccceeviiiiininiennn. 1 31 | 5-1077 Key, Machine 3/16 SQ X1 .........ccccoueeee. 2
1-603921 O-Ring, SAE #6 ......coccvvveiiiiiiiiceiee 1 32 | 1-603991 Adapter, Straight .4
11 | 103-1806 Asm, Hose Hydraulic..............cccccuveennne. 1 1-603919 B0SS O-RiNG ....cvvveiiiiiiiiiiieiccecc 1
12 | 103-1716 Clamp, HOSE ........ocoviiiiiiiiciiiceicce 3 1-603992 O-Ring (37° Flare #8).......c.cccocvvvevcivrennnns 1
13 | 103-3506 Seal, Single Lip .....cooovveiiiiiiiiciiiiee 2 33 | 109-4076 Idler Flat W/HUD...........cccccoviiiiiniii. 1
14 | 103-1807 Fitting, 45°.......cooiiiiiiiiiii, 1 34 | 103-5694 Kit, Idler Arm (103-4595-03)
1-603921 B0OSS O-RiNG ....ovveiiiiiiiiiieciicc e 1 W/Bearings
15 | 103-1801 Adapter, Straight..........cccccovciiiiiiiiennn. 1 35 | 323-11 Screw, HH 3/8-16 X 2 1/4.......ccccvvuvvenen 1
1-603921 B0OSS O-RING ..evvviieiiiiiiiiiiie e 1 36 | 3256-4 Washer, Flat Std 3/8...........ccoovvvvveienenn. 1
16 | 103-1799 EIDOW,90°......ccciiiiiiiii e 2 37 | 3290-357 Nut, Whizlock 3/8-16............ccceevcvvrennnnn. 8
1-603921 B0OSS O-RiNG ....ovveiiiiieiiiieeeiec e 1 38 | 103-5677 SPACET ....oeiiiiiiiiiiie e 1
17 | 321-3 Screw,1/4-20 X 5/8 ......oovvviiiiiiiiiiiiice 2 39 | 32128-33 Nut, Whizlock 1/4-20..........cccoceevciiennnnn. 2
18 | 1-805004 Lockwasher, 1/4.........cccvvvvviiviiiiiiiiiennn, 2 40 | 109-7738 Sheave, ENgine .......ccccoviiiiiiiiiiiiiieen. 1
19 | 103-2156 Adapter, Straight ..........ccccooeiiiiiiiiennn. 2 41 | 109-6112 Belt, Pump Drive........cccceeviiiiiniiccen, 1
1-603921 B0OSS O-RING ..evvviieiiiiiiiiiiie e 1 42 | 323-8 Screw,3/8-16 X 1 1/2..........ccceeeeeeieiennn. 1
103-1020 O-Ring (37° Flare #6)..........c.coceeevcuvrennne 1 43 | 1-800805 Screw,3/8-16 X 3 1/2 Gr8.......cceeevcvveennn 1
20 | 109-6130 Pump, Hydraulic...........cccooviiiiinnienne. 2 44 | 323-7 Screw,3/8-16 X L 1/4....ccooviviviiieiiiieeis 4
103-7441 Kit, Input Bearing ..........cccccocveeivineennnnn. 1 45 | 106-7159 O-FING 1ttt 2
103-8448 Kit, Thrust Bearing ........ccccceevveuvveeneennnnne 1 46 | 13-2840 Key, /4 X UA XL LA e, 1
103-7443 Kit, Cylinder BIocK.........c.coovviiiiiniennne. 1 47 | 302-40 Z2erk,90° 1/4-28.......oooveiiiiiiiiiiiieiiee 1
105-6184 Kit, Overhaul Seal .............c.coceeeviniennn. 1 48 | 103-3504 Bearing, Spherical .............cocovivciieninn. 2
103-7488 Fan ..o 1 49 | 103-3330 Spring, EXtension............ccccoccviiiinie 1
103-7489 Guard, Fan........cccocuveeeeeiiiinienaens 1 50 | 321-6 Screw, HH 1/4-20 X 1..........cooeeeeeieinnnnn. 2
103-2672 Kit, Shock Valve (200 Bar, no orifice).....1 51 | 3256-22 Washer, SAE 1/4 .......ccccoeviiiiiiieieiiies 2
112-4155 Kit, Shock Valve (200 Bar, .031 orifice)..1 52 | 103-2916 Guard, TOP «eeeeeeeiriiieee et 2
21 | 1-603990 Connector, Straight...........ccceeeviiiiieeenn. 4
1-603920 O-RiNg (SAE #8) ...oeeviviiiiiiciieccieee 1
1-603992 O-Ring (37° Flare #8).........ccocvuveevcivrennne 1

Exmark black touch up spray paint - gloss black.
+ Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
A Use only for operation below 32°F (0°C).

-19-




HYDRAULIC GROUP
ALL UNITS EXCEPT 31HP BRIGGS & STRATTON

Torque fo
15 fHbs
:ﬁ ? M

Install open end
of seal outward

-20-



HYDRAULIC GROUP — 31HP BRIGGS & STRATTON

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1947 Asm, Reservoir W/Decal ............cccccu.... 1 23 | 103-3733 Hose, Upper LH (607).........cccoeeviveennnen. 1
2 103-7615 Asm Cap W/Gasket.........cccceveuvineeennennn. 1 109-2962 Hose, Upper (66" & 72")

3 | 103-1949 Gasket, Reservoir Cap ol 24 | 103-3735 Hose, Lower LH (60%)....
4 104-7836 Head, Filter ........coovvvviviiiiiiiiiiiiieieieieieee 1 109-2963 Hose, Lower (66" & 72")
5 | 109-4180 Element, Hydraulic Oil Filter................... 1 25 | 103-3736 Hose, Upper RH (60")........c.ccvevvvvennnen. 1
A | 1-523541 Element, Hydraulic Filter (Winter)...........1 109-2964 Hose, Upper (66" & 727)... w1
6 | 97-1271 Clamp, Hose Worm Gear............ccceeue 2 26 | 103-3737 Hose, Lower RH (60”)..........coceevcvviennnnn. 1
7 | 105-7699 Strip, Vinyl Seal........ccccoooiiiiiiiiiiis 1 109-2961 Hose, Lower (66" & 727).......cccccccvvvennnnn.
8 | 109-6273 Asm, Hose Hydraulic... R 27 | 109-6046 Sheave, Pump
1-603921 B0OSS O-RiNG ....ovveiiiiiiiiicceieccc 1 28+ | 1-803022 Setscrew, Sq Hd 5/16-18 x 5/8
9 | 32120-10 Ring, Retaining .........cccccvevriiieiiiicenne. 2 29+ | 30-1710 Setscrew, Sq Hd Cup 5/16-18 x 1.......... 4
10 | 109-6274 Hose, Hydraulic........ 30 | 1-603050 SPACEr ....oeiiieiiiiiiiiieeee
11 | 109-6276 Asm, Hose Hydraulic 31 | 5-1077 Key, Machine 3/16 SQ x 1
12 | 109-6275 Asm, Hose Hydraulic..............ccoccuveennne. 1 32 | 1-603991 Adapter, Straight
13 | 103-3506 Seal, Single Lip 2 1-603919 Boss O-RiNg .......c.........
14 | 109-6278 Fitting, 45°. ..o 1 1-603992 O-Ring (37° Flare #8)
1-603921 B0OSS O-RiNG ....ovveiiiiieiiiieeeiec e 1 33 | 109-4076 Idler Flat W/HUD...........ccccoiiiiiiniii. 1
1-603992 O-Ring (37° Flare #8).. w1 34 | 103-5694 Kit, Idler Arm (103-4595-03)
15 | 103-1912 Adapter, Straight...........ccccceevevevereeeeeennn. 1 WIBEAINGS ..o 1
1-603921 Boss O-Ring 35 | 323-11 Screw, HH 3/8-16 X 2 1/4.......ccccovvvenen 1
16 | 103-1802 Elbow,90°........ 36 | 3256-4 Washer, Flat Std 3/8..........cccccvcvveviinnnne 1
1-603921 Boss O-Ring 37 | 3290-357 Nut, Whizlock 3/8-16.............cccevvvvvvvnnnns 8
17 | 321-3 Screw,1/4-20 x 5/8 38 | 103-5677 SPACEN ..ottt 1
18 | 1-805004 Lockwasher, 1/4.... 39 | 32128-33 Nut, Whizlock 1/4-20..........cccccvvvvnvnnnnnnns 2
19 | 103-2156 Adapter, Straight .........cccccoeciiiiniieenn. 40 | 109-5501 Sheave, Engine ........ccccovoviiiniiiiniincns 1
1-603921 B0OSS O-RiNG ....ovveiiiiiiiiiieeieceec e 1 41 | 109-6112 Belt, Pump Drive........ccccceeviiiiiniicenn. 1
103-1020 O-Ring (37° Flare #6).. .1 42 | 323-8 Screw,3/8-16 X 1 1/2...ccoeiiieiieieiiien. 1
20 | 109-6130 Pump, Hydraulic...........cccceeeiiiiiiiieeeene 2 43 | 1-800805 Screw,3/8-16 x 31/2Gr8...................... 1
103-7441 Kit, Input Bearing ..........cccccocveeivineennnnn. 1 44 | 323-7 Screw,3/8-16 X L 1/4....ccoovvviviiieiiiieas 4
103-8448 Kit, Thrust Bearing ... sl 45 | 106-7159 O-FING 1ttt 2
103-7443 Kit, Cylinder BIocK.........c.coovviiiiiniennne. 1 46 | 13-2840 Key, 1/4 X 14 X1 U4 . .ccooeviiiiiicn. 1
105-6184 Kit, Overhaul Seal ..........ccccccevvvvvvvvienennn. 1 47 | 302-40 Zerk,90° 1/4-28.....covvveeeiieiiiiiiiiiaieeeeea 1
103-7488 Fan........... 48 | 103-3504 Bearing, Spherical .............cocovevciieninn. 2
103-7489 Guard, Fan 49 | 103-3330 Spring, EXtENSION........ccccoviviiieiiiiee, 1
103-2672 Kit, Shock Valve (200 Bar, no orifice).....1 50 | 321-6 Screw, HH 1/4-20 X L. 2
112-4155 Kit, Shock Valve (200 Bar, .031 orifice)..1 51 | 3256-22 Washer, SAE 1/4 ......ccccooeevviiieiniiieee 2
21 | 1-603990 Connector, Straight..........cccceeeviiiiieeenn. 4 52 | 103-2916 Guard, TOP weeeeeeiiieiiee e 2
1-603920 O-RiNg (SAE #8) ...oeeviviiiiiiciieccieee 53 | 103-1988 Clamp, HOSE......coeeiiiiiiiiiiicccce 1
1-603992 O-Ring (37° Flare #8)
22 | 1-523328 Motor, Wheel Drive (TF Style)
103-6995 Kit, Output Shaft & Seals
103-6994 Kit, Seal

Exmark black touch up spray paint - gloss black.
+ Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
A Use only for operation below 32°F (0°C).

-21-




HYDRAULIC GROUP — 31HP BRIGGS & STRATTON

ey

-

OlL COOLER
(ON ENGINE)

-22-



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-1214 Decal, Park Brake ............ccocoveeiviniennnne. 1 20+ | 103-5456 Decal, Ignition/PTO EFI ...........cccoeeeneee. 1
2 109-1215 Decal, Cutting Height ............ccccceeeeen. 1 21A | 103-4930 Decal, ChoKe..........uuvvveiiiiiniiiiiiiiiiiiiinnnns 1
3 | 107-2112 Decal, Warning Slope ............cccccuveennnee. 1 22 | 103-7491 Decal, Bolt Torque...........cccocvvvevcivrennnnn. 1
4 | 103-6319 Decal, Check Service..........cccccovcuveennnn. 1 23+ | 103-3679 Decal, Console Throttle ...........cccccceeeee 1
5 | 109-2219 Decal, Belt Routing ...........c.coceeevieeennnne. 1 24 | 98-5954 Decal, Missing Cover...........cccccvcvvennnen. 2
6 | 109-0872 Decal, Baffle Adjustment........................ 1 25 | 109-2113 Decal, Triton Badge..........cccceevvveeennnn. 1
7 1-633706 Decal, Deck Height ... 1 26+ | 103-2750 Decal, Relay/Fuse ........c.cccoociiiieienniinns 1

8A | 103-1798 Decal, Throttle..........ccoevvveviiiiiiiiiiiiiiiennn, 1 27 | 107-2102 Decal, Rops Folding..........ccccooecvuiiieeenn. 1
9 | 109-1803 Decal, Triton 60..........ccccvveeriiieiiiiienne. 1 28 | 109-1399 Decal, Anti-Scalp .......cccooveevvieiiniiiennn. 1
10 | 1-513742 Decal, NO Step......cccceevviiiiriiieiiieeece, 2 29 | 103-5881 Decal, Rotating Devices.............cc..co..... 1

114 | 103-0261 Decal, Fuel Valve........cccccccevvviviiiiiinnnnnn. 1 30 | 1-633462 Decal, Important ..........ccccceeeiiiiiieeeeeennne 1
12 | 1-513748 Decal, Guard.........cccceeveveviiieiiiiiiieieeenes 1 31 | 1-403005 Decal, Danger.........ccooocuvveeeeeniiiiiieeeeene 2

13A | 103-3113 Decal, Lazer Model ............ccovvvvvevevennnnn. 1 32 | 109-1805 Decal, TritoN 72 ....ccovvvveviviieiiiiiiieieeeienen, 1
14 | 109-1804 Decal, Triton 66............ccvvvvvveviieeeieienennns 1 33 | 1-523552 Decal, Hyd Tank/Hot Surface................. 1
15 | 1-643339 Decal, Pump Belt Rtg.......ccccoviiiieeeennne 1 34 | 109-1801 Decal, Exmark Logo..........cccccovvvvieeeeenne 1
16 | 1-303508 Decal, Discharge Warning............c......... 1 35 | 103-9255 Decal, Console TOp ....ccuveveeeiiiiiiiieeeene 1
17 | 103-3270 Decal, 3750 RPM.......ccccoeiniiiiiiiiienn. 1 36 | 109-7949 Decal, Wheel Hub............ccccinniinnnn. 2

18+ | 103-5177 Decal, EFl.......cocooviiiiiiiiiicc 1 103-5470 Decal Kit-Air-Cooled (Including EFI)

19A | 103-4474 Decal, Ignition/PTO .......c.ceeviiviiiiieieeee. 1

A Decal for all units except Kohler EFI.

+ Decals for Kohler EFI units only.

-23-




To avoid serious injury or death:
« Read and understand the operator's manual
fore using this machine.
D0 NOT operate unless traned to safely use.
this mach
+Do NOT aperae under e ifluence of
+o0 NuTﬂDamamhnu\gmemg uards and
ety i place
 Coockthe o ot e aparor rsence contcle
‘System daily. Do NOT defeat the OPC
ngine and remove key before adjusting,
servicing or cleaning machine and attachmens
« Hearing protection is recommended.

CHECK/SERVICE REFERENCE AID
<< GREASE LUBE POITS AT INTERVALS SHOWN.

1) CHECK HYDRAULIC FLUID AT INTERVAL SHOWN,

" (USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL)

(@ SEE ENGINE OPERATOR'S NANUAL FOR SERVICING ENGINE.
CHECKTIRE PRESSURE IN PNEUMATIC TIRES

13 PSI AT INTERVAL SHOWN.

SEE OPERATORS HANUAL FOR ADDITIONAL DETAILS

YEARLY (UNDER ENGINE DECK)

s0HOURS %

sHouRs(7)
200 HOURS:

0HOURS =%

X

40HOURS koURS

Engre APM
50 10 load)

DECAL GROUP
2

@DANGER]| =,
=

A WARNING

o avold seious injury or death

% pik upoblcts tnat coul wn by the
ihen people and pets are inthe area.
the side befors changing

« Before leaving the operators position
- Disengago PTO.
“Move e evrs ot o nutalock posin
Engage park b
Stop engine.

BELT ROUTING

BELT:
1-633127 - 60’
109-0775 - 66

1-643052 - 72"

A WARNING

Operating on wet grass or steep slopes can cause sliding
and loss of control.

Wheels dropping over edges can cause rollovers, which
may result in serious injury, death or drowning,

To avoid loss of control and possibility of rollover:

“Do NOT operate on slopes greater than 15°.
“Reduce speed and use extreme caution on slopes.

down,
A\ways keep roll bar in the raised and locked position
and use seat belt.
Read and follow rollover protection inst

BATFLEADIUSTMENT  cyrring eigHT

“Do NOT operate near drop-offs or near water. Srenat

me—-0DTH

ACAUTION

DO NOT OPERATE
WITHOUT GUARD

N PLACE

PUMP BELT ROUTING

A WARNING

DO NOT OPERATE WITHOUT

DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. rauases

e

TMPORTANT: Before starting

mE—4=40DT

e, [
IMPORTANT: Before starting engine, clean grass irom
engine, clan rass o

pump rvebel compartment,

Crackmcn ot in condiions

Lubricate Blade Bolt
threads with copper based
antiseize or grease

1os4174 1005456 and torque to

55-60 ft-Ibs (75-81 N-m)

29 30
ANTI-SCALP ROLLER IMPORTANT:

-
Fo oot o AWARNING

BEFORE STARTING ENGINE,

A DANGER KL RELAY s pcoclor e e
otoper gound cearace. DRIVE BELT COMPARTUENT.
COVER IS MISSING, DO NOT OPERATE STARTER RELAY | oS i e/ | CHECK MORE OFTEN IN DRY|

THIS UNIT WHEN COVER IS NOT IN PLACE.
CONDITIONS. s

CUTTING HEIGHT
INCHES(mm)

+DONOT
+ Stop engine before opening cover

R I oN FUEL PUMP RELAY

High Capacity Cutting Platform

4

(A

10 AMP FUSE 20 AMP FUSE
FUELPUMP  ENGINE

40(102)

FOR MAXIMUM FLOTATION, cls 12y bo
lower, but st maitain & minmum

KEEP HANDS and FEET AWAY

HYDRAULICOL-VBE oMLY

MOBL 1 SAE 15450
‘SYNTHETIC ENGNE OL
FLLTOTOPOF BAFRLE

HOT

MOTION 35 MOTION

CONTROL CONTROL

103-9255
< DRIVE WHEEL RELEASE

A WARNING Batory contalns slfric cid. Avldconlactnd avays s oy,
—— ind clothin o spars coud

face, skin and cothing a o3 o 8 .
causobatlry o sxplove. Do nol Gharge o use boostar Cabies or dlus ey s
Conmachons WG proper a1y oven ofan ceigat Togh Wi woer R\@)KEA j
Idren. AN =

immediately. Keep out of reach of ik
One tum counterclockwise to elease.
Do not overighten

Chackafler frs!
00 trs
500 s

-24-



ELECTRICAL GROUP — 27HP KOHLER

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 107-9277-03 Hold Down, Battery ...........cccoeveeeeenanunnns 1 20 | 1-513051 Switch, Drive Lever N.O......................... 2
2 | 321-2 Screw, 1/4-20 X /2 ....ocovviieiiiiiiiiiiices 1 21 | 1-303287 Plastic Tie (Small).......ccccoeeriiiiiiiicnnnn. 5
3 | 1-543792 Wingnut, Nyloc 22 | 103-5218 Module, Seat Delay ... S
4 | 1-633307 Cable, Battery (-) 40" 23 | 109-4736 Asm, SWitch W/NUL ...........ccoverererrerenns. 1
5 | 109-2407 Insulator, Battery........c.cccceeviveeiiieeennnnn. 1 24 | 1-513374 Meter, Engine HOUTS ...........ccoeeviviennen. 1
6 | 1-800282 Screw, 5/16-18 X 7 ...covcvveveeeeeenieereeee 1 25 | 103-5221 SWItCh, PTO....oeiiiieievieceeee e 1
7 | 3256-2 Washer, 1/4 Flat.......cccooooeeiiiieiniiieee, 2 26 | 1-633396 Clip, LOOM .69 ....oviiiiiiiiiiieeeieee e 2
8 | 3217-6 Nut, Hex 5/16-18 ........cccceeeviveeiiiiieiinne. 1 27A | 109-0125 Harness, Wiring ........cccoccvveeiieeeiecennnne. 1
9 | 1-523415 Spring, Seat SWitCh...........ccooceeiiiiieens 1 28 | 1-303335 Plastic Tie (Large)......cccccveeerveeerineennnnn. 4
10 | 1-522424-03 WIdmt, Spring Mount.... w1 29 | 109-7630 Cable, Battery (+).......

11 | 3214 Screw, 1/4-20 X 3/4 ....oooveeiiiiiiiiiiieee 7 30 | 1-543393 Insulator, Solenoid (+)
12 | 32128-33 Nut, 1/4-20 Whizlock 31 | 1-633651 Bolt, Battery Hold Down...............cc....... 2
13 | 103-2106 Key, Exmark Logo.... 32 | 103-5652 Asm, Seat Switch Actuator..................... 1
1-603511 Key, Ignition .........cccoeeiiieiiiee e, 33 | 3296-2 Nut, #10-24 Hex NyloC.........ccccevcvvennnn. 4
14 | 1-513152 Switch, Seat N.C.......cccoovviiiiiiiiiiiiieee 1 34 | 1-643275 Relay, 12V ... 2
15 | 1-513180 Actuator, Seat Switch............cccoceeennen. 1 35 | 103-0498 NUL, 1gNItIoN ..oooieeiie e, 1
16 | 3290-500 Screw, #10-24 X 5/8 .....cccoviiiiiiiiiiiiens 10 36 | 3256-22 Washer, 1/4 SAE .......ccccocoeiiiiiiieaeeeies 1
17 | 1-633181 Plate, Tapped........ccoceevvviiiriiieiiiieee. 4 37 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........cc..c....... 2
18 | 1-816001 Fuse-20 AMP .oooeviiiiiiiiiiiiiiiiicieeeeeeeeeeeee 2 38 | 3296-29 Nut, 5/16-18 NyloC.........evvveeeiiiiiiieeene 1
19 | 1-633111 Switch, Brake N.O./N.C... 39 | 109-7679-03 Mount, Relay

A Use dielectric grease on all wiring harness connectors.

-25-




ELECTRICAL GROUP — 28HP KOHLER EFI

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 109-0124 Harness-Wiring ........cccooveeeriieeinineenne. 1 23 | 103-5218 Module, Seat Delay ...........cccoeeevuveennnn. 1
2 | 1-633307 Cable-Battery (=) ..o.oovveeeeiieeeiiieeeiieeeens 1 24 | 1-513762 Clip, LOOM .50 ....vviiiiiiieiiiieeieee e 2
3 | 109-7608 Cable- Battery (+).....ccceevvveeinieeeniiniennns 1 25 | 1-816001 FUse-20 AMP ..eeeeiiiieee e 2
4 | 3296-2 Nut, Nyloc #10-24 ......ccccvveiiiieiiieiee. 8 26 | 1-633396 Clip, LOOM .69 ...oeeiiiiiiiiiieeeiece e 1
5 | 1-803071 Screw, Machine #10-24 X 1/2................. 4 27 | 109-7679-03 Mount, Relay ........ccocovveeriiiiiiiiieiiiiees 1
6 | 1-643275 Relay, 12V ......coccoiiiiiiiiee e 2 28 | 109-2407 Insulator, Battery..........cccceevieeinieeennnnn. 1
7 | 103-7455-03 Panel, Fuse & ECU Mount..................... 1 29 | 107-9277-03 Holdown, Battery .........cccoeeevieieniineenns 1
8 | 32105-20 Screw, Mach #10-24 X 2........coceevvineenns 2 30 | 1-543792 Wingnut, NYIOC........ccoviiiiiniiiiiiiieiieee 2
9 | 3214 Screw, 1/4-20 X 3/4 .....covieveiiiiiiiiiee 5 31 | 1-633651 Bolt, Battery Holddown ..............cccccneee. 2
10 | 32128-33 Nut, 1/4-20 WhizlocK.........c.ccceevevniennnne 7 32 | 3256-23 Washer, 5/16 SAE .........cccoovviiiiiiineenne 1
11 | 3256-22 Washer, 1/4 SAE Flat..........cccccoevcneennnn. 1 33 | 103-5221 SWItCh, PTO....oviiiieierieceeeecee e 1
12 | 1-643312 Clip, Loom 1.0....oeeiiiiiieiiiieeiiiee e 1 34 | 1-303287 Plastic Tie (Small).......ccocoeiriiiiiiiiennnn. 3
13 | 321-6 Screw, 1/4-20 X 1.cooceveeniieeeiiieeeieeeee 1 35 | 1-303335 Plastic Tie (Medium) ..........cccoevevieiennnnn. 3
14 | 1-643267 Indicator, Red Led..........ccccocvveeiiiniennnnn. 1 36 | 1-643115 Plastic Tie (Large)......ccccceevrveeenieeennnnn. 3
15 | 321-2 Screw, 1/4-20 X /2 c...oeevieeeiiiiieiiiieee 1 37 | 1-323229 Clip, LOOM 3/8 ....eeeiiiiiieiiieeerieee e 1
16 | 3290-500 Screw, #10-24 X 5/8 .....ccccvveiiiiiiiiiiene 6 38 | 1-816002 Fuse, 10 AMP ...ooviveiiiiiieceeeeee e 1
17 | 1-633111 Switch, N.O/N.C..coovvriiiiiiieee e 1 39 | 1-543393 Insulator, Solenoid +..........cccccevvvienineenne 1
18 | 1-633181 Plate- Tapped .......cccccevvieeeiiieeiiieceeie. 3 40 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........ccccon.... 2
19 | 1-513051 Switch, Drive Lever N.O.......ccccoeevernenne 2 41 | 3256-2 Washer, /4 Flat .......cccccocoveeiieniinnienne 2
20 | 109-4736 Asm, Switch W/NUL ......coeevviiiiiiiiiee. 1 42 | 103-0498 NUL, 1gNItIoN ..oooieeiie e, 1
21 | 103-2106 Key, Exmark LOgO........c.ccoeevruiieininienne 1 43 | 3256-14 Washer, #10 .......occoceeniiiiiiieeeeeceeee 2
1-603511 Key, Ignition ... 1 44 | 33114-016 Screw, M8-1.25 X 16mm ........ccceevvveeennnn 1
22 | 1-513374 Meter- Engine HOUrS ...........ccccevvveeennen. 1

A Use dielectric grease on all wiring harness connectors.

-26-




ELECTRICAL GROUP — 28HP KAWASAKI

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 107-9277-03 Hold Down, Battery ...........cccoeveeeeenanunnns 1 22 | 103-5218 Module, Seat Delay .........cccccoevvvveeeeenne 1
2 | 321-2 Screw, 1/4-20 X L2 .ccooeeieieiiiieee 1 23 | 109-4736 Asm, SWitch W/NUL ........cccooviiiiiiiiiene 1
3 | 1-543792 Wingnut, NYIOC.......cccoviiiiiiiiiiiicc, 2 24 | 1-513374 Meter, Engine HOUrS ..........cocoevevviiennnen. 1
4 | 1-633307 Cable, Battery (-) 40™......ccccevveriveeneenn. 1 25 | 103-5221 SWitch, PTO....coiiiiiiiieccecve e 1
5 109-2407 Insulator, Battery..........cccceeeevviiiiieeenennnn. 1 26 | 1-633396 Clip, LOOM .69 ...t
6 | 1-800282 Screw, 5/16-18 x 7 ... R 27A | 109-6005 Harness, Wiring
7 | 3256-2 Washer, 1/4 Flat.........cccocceeeiiiiiiieieeeenn. 2 28 | 1-303335 Plastic Tie (Large)

8 | 3217-6 Nut, HeX 5/16-18 ......ccccevvvrvieniiiieenienn 1 29 | 109-7630 Cable, Battery (+) 30" .....ccoevvvveriieniienne. 1
9 | 1-523415 Spring, Seat SWitch...........cccocoieiiiieenns 1 30 | 1-543393 Insulator, Solenoid (+).......c.ccceeevveeennnne. 3
10 | 1-522424-03 WIdmt, Spring Mount.............ccceeevuveennns 1 31 | 1-633651 Bolt, Battery Hold Down.............c........... 2
11 | 3214 Screw, 1/4-20 X 3/4 ....covvviiiiiiiiiiiiies 7 32 | 103-5652 Asm, Seat Switch Actuator..................... 1
12 | 32128-33 Nut, 1/4-20 Whizlock 33 | 3296-2 Nut, #10-24 Hex NyloC.........cccccvvvneennnnn. 4
13 | 103-2106 Key, Exmark Logo.... 34 | 1-643275 Relay, 12V.......cccccevueee.

1-603511 Key, Ignition .........cccoeeiiieiiiee e, 35 | 103-0498 Nut, Ignition

14 | 1-513152 Switch, Seat N.C........ccoovvveiiiiiiiiiieeee 1 36 | 3256-22 Washer, 1/4 SAE ..o 1
15 | 1-513180 Actuator, Seat Switch... sl 37 | 1-807513 Bolt, Carriage #10-24 X 1/2 ..........cccc... 2
16 | 3290-500 Screw, #10-24 X 5/8 .....ccccveeiiiiieiiiiienne 10 38 | 3296-29 Nut, 5/16-18 NYIOC .....ccccuvveiriiieiiiienee. 1
17 | 1-633181 Plate, Tapped........ccoceeiivieeniieeiiieeeeine. 4 39 | 1-633306 Wire, Starter Solenoid.............ccccceeuneeene 1
18 | 1-816001 FUSe-20 AMP .eoeeeiiiiieiieeeee e 2 40 | 1-513075 Switch, 12V Solenoid...........c.coceeviveenns 1
19 | 1-633111 Switch, Brake N.O./N.C.........ccccceviveenne 1 41 | 1-805004 Washer, Lock 1/4 Heavy...........ccccccueeen. 1
20 | 1-513051 Switch, Drive Lever N.O. ........ccccevevieennne 2 42 | 3217-5 Nut, HeX 1/4-20.......ccceevviiiiiiieiiieee, 1
21 | 1-303287 Plastic Tie (Small) ........ccoceeviiiiiiniennnn. 5

A Use dielectric grease on all wiring harness connectors.

-27-




ELECTRICAL GROUP — 31HP BRIGGS & STRATTON

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 107-9277-03 Hold Down, Battery ...........cccocveeevineennnns 1 17 | 1-633181 Plate, Tapped ........ccccevviiiniiieiiiene, 3
2 321-2 Screw, 1/4-20 X /2 .....evevevernenininiiiininnnnns 18 | 1-816001 Fuse-20 AMP ...eviiiiiiiiiiiiiiiiiiiiiiiiiiieeee
3 | 1-543792 Wingnut, Nyloc............ 19 | 1-633111 Switch, Brake N.O./N.C. ...

4 | 1-633307 Cable, Battery (-) 40" 20 | 1-513051 Switch, Drive Lever N.O.........cccccocveenne
5 | 109-2407 Insulator, Battery........c.cccceeviveeiiieeennnnn. 1 21 | 1-303287 Plastic Tie (Small).......cccoevviieiiiiiennn. 5
6 | 1-643312 Clip, Loom............. 22 | 103-5218 Module, Seat Delay ...........ccoeevveeennnnn. 1
7 | 3256-2 Washer, 1/4 Flat 23 | 109-4736 Asm, Switch W/NUE.........ccoeviiiienne. 1
8 | 109-5533-03 Mount, Relay ........cccecvveeiiiiiiiiiiieiiieenne 1 24 | 1-513374 Meter, Engine HOUTS ..........cccoeveviniennen. 1
9 | 3296-2 Nut, #10-24 Hex NyloC ........cceevviviennnen. 4 25 | 103-5221 SWItCh, PTO....coiiiiiiiiieiieeeecees 1
10 | 1-807513 Bolt, Carriage #10-24 X 1/2 .......ccccevne... 2 26 | 1-633396 Clip, LOOM .69 ....oeiiiiiiieiiieeieee e 1
11 | 3214 Screw, 1/4-20 X 3/4 ....oooveeiiiiiieiieee 5 27A | 109-5526 Harness, Wiring .........ccocceevveeevincennnee. 1
12 | 32128-33 Nut, 1/4-20 WhizlocK...........coceeviuneennnen. 6 28 | 1-303335 Plastic Tie (Large)......ccccceevrveeenieeennnnn. 3
13 | 103-2106 Key, Exmark LOgO........cceeevnveeiiiniennnne. 1 29 | 109-7630 Cable, Battery (+).....cccoevvveerieeeiiiienee. 1

1-603511 Key, Ignition .........ccooeeniieiniee e, 1 30 | 1-543393 Insulator, Solenoid (+).........ccccevvveeennnen. 1
14 | 3256-22 Washer, 1/4 SAE .......cccoceviiieiiiieiee, 1 31 | 1-633651 Bolt, Battery Hold Down.............ccccc..... 2
15 | 103-0498 NUt, 1gNItIoN. ... 1 32 | 1-643275 Relay, 12V ... 3
16 | 3290-500 Screw, #10-24 X 5/8 ......ccccvvvviiiiiiee 8

A Use dielectric grease on all wiring harness connectors.

-28-




ELECTRICAL DIAGRAM - 27HP KOHLER

A0LIINNDD
INIONT

OION3OS
d3LdvLS

dWy 0¢
BN

dW¥ D2
EN=)

DM%ZM — . ZDEME ﬁ WM NI
Iivea HLIN A 53431 TINDD HLIH 0300 3
i HITK G35 SIILTAS "THINDD NOTLO HLD3
AV13d
AV wam
104
Pivad T0dINDD 0dINDD
=) NOILOW H NOTLOW Hd
A
7 ! N3 JJAIN WOdd O3N3TA SAOLIINNDD
R m_ 2 = = 310N
= G S
nasAif885 S .FESE EaaleE ms  asm
mﬂm Mmﬂm T S+I+8 1dvIS '€
T T A+ X | v+I+d NME 2
| 4399 0L JONID - 1D HLIAS :
NVIBONTd 0L JNVAD - NI HILIAS INON 0 1
WIS VBN »DIVW. LIN3HI] NOILISOd
N33 >0 o
13700 ——— X TNIWAL
A3
ILIHA Ies A IYNIWa3L
ECR N Sl=o) HLINS
=] 0ld
Ealle ¥ WNIWRAL
Do 307315 20718/3Na0 _mez,%
. — mmzéu 8 TINTWL s
oo 70 0 o
43N S YNIN3L !
| EIR g
@W@ L—Jonven 1 WNIWAL
Y WWEZ%
B HOLIAS O1d ‘INTING ‘33130 oMK A TWNTWEEL
131000
N AYT0 1¥3S X WNIWAL
30— WL gy | LS
NOTLINOT AVI3 LaVLS S WNINEAL
MR
. HILIAS Old 'INIONG ‘3313W SMOH 1 TNIWAL
3TIA Ad3L1vA B WNIWd3L
¥0LYN93 397170 ¥ TNIWAL
ﬁ SNOILJANNDD TIWNTWAL
—
A N = = S R EQ 2= m HJILINS NOILINOI
i 30010 300N
AYRO 1¥3S
(0Ld) WILIAS  LNNT 3TO00W  TOMINDD 3TIO0N
N9 HILM] INEN INAEURVEN INAE(REN
J1d13313

1v3S NI oL ¥a3d0

HLIK 035070 ST HOLIAS



ELECTRICAL DIAGRAM - 28HP KAWASAKI

NOLLISOd XI07 WaLNN NI

-30-

030YONT T SHNIT T0HINDD HLIK 03S0TD
Egmmnﬁmm Imn Emma P i SIOLIAS T0HLNDD NOLLON
AY13d
i AY 1 THND . TIND
R vl NOILOW HY  NOTLOW H1
N3 JAIH WOd4 O3IM3TA SAOLIINNDD
5 “310N
= B = & = =z z oy
= Efs:3 sgg&tdd s & &
% 2. L] 554 _ I 71 | 330 0L 3D - 17D HLTHS S+1+8 S €
[ i 7 g nﬁ TT = ] OYI8/NId DL JINVI0 - NI HILIAS 1 ,
7 i e 3T1S V8 NId At X| Vit N e
3ANON 440 T
e 2 DAVW. LIN3AID NOILISOd
\L:3)
- 0w HILINS
OION3T0S 134 Co—Na o N HILIND X TINIWS3L
AYE0 J1d4133713
T NN e—— ik ——— A TYNINAL
JSSI U0 (A 8 0 qazé
PNvaD O
— ¥ IYNIWSIL
iuim PNvaD /
Ve
QIONITOS N mm_m REIEN 8 WNIWL
d31dY1S ©ro—3dI1S A2¥78/3Nv0 ER | | oNOH
103 S TINIWAL
— WD
BT m_ I TYNIWS3L
03 mmmzﬁm
ENER A
03 Ea HOLIAS Did “INTOND “3313W oM A TUNIWAL
HOLINS
NYL 0 NOILINDT AV130 L¥3S X WNIWS3L
WM Y 02 ﬁ”@% o WO IS | S WNTREL
13IA 03
HOLIAS Did “INTOND ‘3313W oM [ WNINAL
137014
| AM3LLYE 8 TYNIWAL
o 7 o g | 7 d0LYIN93Y 391 T0A ¥ WNIWS3L
g g g =z . = E T8z = SNDTLJ3NNDD TNINIL
. = 3
dOLYINo3s  gynoep HOLMTD HILINS  IMdNI 300N TONINDD 3M00N 30010 J 00K
[CEIEINEL RISTRERE! 1v3s MO 1Y3S AYHO 1¥3S AV130 1Y3S

1¥3S NI d0LYef3d0 HLIA
(035073 ST HLIKS



ELECTRICAL DIAGRAM — 28HP KOHLER EFI

W O

AL34¥S M3

SOLIINNDD
INIINT

OIONTOS
HLdVIS

div 0¢ - 38T

0393 039y93
A8 HLIN N30 DIV HLIN 03501
AYT3d

NOILISOd 007 WaLMaN NI
SuINTT TOINDD HLIN O3S070 3

SIHILINS TO4IND] NDILOW H1OA

A=Y
1S ALFVS TONINDD TOSINDD
P NOLLDA W1 NOILOW hd
— —_
= N3 JAIM WOdd 03IM3TA SoOL33NNDD
b= i E =
z 2 z 2 22z == z s s = S+1+8 Lavis '€
7 7 7 7 7 7 7 i i A+ X| ve1+8 NIy 2
ove I 3NON 440 1
8 A3¥0 0L JINYD - UMD HILINS #DAVW. LIN3HID NOILISOd
13701A 0L FNveD - NI HILINS
=——NyL
X TIYNIWa3L
JINv0 A TIYNINS3L
. HOLIAS
Old
JLTHN VTR —H v WNINNEL ¥
BN —— m / ] 1
378 va 8 TYNIW3L
— JNV0
S IWNIWAL
DH_‘ A3¥78/3Nvd0 — NOTTEA membH I WNIN¥3L
[(@== R =3
—— I HILINS OLd ‘3NIONI ‘§3L3IW SNOH A TYNIWS3L
— JNV0
%WMH“HHHHDWW AV130 1Y3S X WNIHS3L
[IEE]
I8 va AYT3Y LavIS S IYNIWSAL
REIE |
— v SOH HILIAS OLd “INIONT “4303W 3NOH T TVNIW3L
JONveD
AaLLva 8 WNIWAL
ﬁ 03sn 1ON ¥ WNIHAL
VY8 —————] 1917
—— O i SNOLLIZNND] TWNIWAL
% E 30010 300K
it INAEILEN
did (0ld) HILThS LN 300N HINDD 3 00
HH uﬂwwmwwm ICEN A0 1Y3S AYTAD LY3S

1y3S NI d0Lye3d0
HLIA 035073 ST HLIAS

-31-




ELECTRICAL DIAGRAM — 31HP BRIGGS & STRATTON

AY T3 INAEE!

-32-

AT
Eatiinl Ty Lay1S
diy 02 diy 02
ENIE] ENIE]
M g = ONT JITM WO 0IMITA SIDLIINDD
E €8 3LIN
M W M S+I+8 LayLs €
SEEET RREZZIEEEE STz ip g8 5E Arx|veles N 2
583 2873 T SNON 440 1
WDAYW. LINDHID NOI1ISOd
IS VBN
ot 30 0L TN - 1D HOLTNS
0Y8/NId DL IO - NI HILIKS
0 s |
JIALS 078/ TN an HILINS
NiL 0ld A TINTW3L
AT _H%Z% ¥ TYNIW3L VNIH
7|m3m n wwumm / X WNINSEL
BN SREEE]
g —— M8 0 op 4
N0 Q= 8 IWNINNIL
OV —
Bl T YNIW3L
m EAlliA] S IYNIWE3L
Bhieg
0I0NTT0S @Bﬁ@
d3LavIS 13 E— 1]
HILTAS
L 9| Norimv
ey ]
(Old) I HOLINS Dld '3NIONG “3313W 3NOH A WNIWAL
g ————
HILT @ Nid —
BIETRERE! e INAEINAEN X TUNTWAL
AV LVIS S WNIWAL
HOLIAS OLd “3NIONT ‘813N oNOH T TINIWAL
ALLvE 8 WNIWAL
2= cRRISS - o S A0LY O3 30VLTO0A v TNIRL
g8 REZERR 25 =2 = REx B2 4 SNITLI3NNDD TUNTHAL

d

@ TNDD 3TN0 300 IT00H
E D s AHO VR
iy
HOLIS 1MNT 3700
1738 JURETNLEN
T0dINDD h 135 NI a01vad)
T0dLND NOLLISOd 007 WIN N/ NOTao HY HLIA 350 ST HOLTKS

NOTLOW HT Sy3A31 TdIND3 HLIN 0070 3y
SHOLIAS TOINDI NOILOW HLOB



ELECTRICAL LOGIC SCHEMATIC - 27HP KOHLER

(11D STNH)

a%nwzw,% ZD%ME ﬁ%
HIIN WOHS TN N SeT0
AV AV TAND HLIH i

T 1dvis

Ay
¥ T0dINDD TONINDD
oot NOLLON H1 NOLLON HY
__ L |
b0 o (G3LINDT 10N
I 0 INISSOHT STAT
H 5 g & 3
RREEEEEE = REgeE - R R 5 == == 03103WN0D SHIK
T T _‘ 0
7’ A3
30 HILINS
[ ELNRED] N33 00 4
INId
ImEj:mmm 1310 ELIETAN
A3
VT — ok e
30
IS 110 I8 0
aneo
0I0NITOS IS ¥ 18/3NRD D
d3LavLS o
Eallqil
12+ R B
e | [ [WE] [ !
ENE! 0 \iL = o o |4t
i D2 . o L | |y
I I
i ° °1S T HILINS
E— %%MLL, Biin L1 NOLINT
ENE] 13710 TR0 .. o8
o 0 1300 o j o 5 oy !
“r \\\\\\\\\\ |
JELIY
I 1 l==
= = = & = g & 8 =828 z=
(0Ld) w
— HILM _
- BIETRERE] HILIMS S+T+8 14V1S E
ONMOY9 1y A+ X | ¥V+lt8 N 2
LY N 7 7 INON 440 1
LT HLTH WA
ERnl WIAVW. LINJAID NOILISOd

AYHED LY3S

-33-



ELECTRICAL LOGIC SCHEMATIC

28HP KAWASAKI

030/93 oA

¥
—
§

AT AV HLIN NADHS
RNie) 131
, [ e TRIND
NITL0H 17

N33 0
N33 0

Avie
08

IS ILTHNIZO 0

}—L

I

1
]

EIL)
v
Avie
LIS
N33R0 11

2 =
o o
2 =
m A
m m
= =

N33 0

N339 20

ame ‘1

N339 20

N33 0
IdIALS ¥18/NId

3dIYLS ILTHINITH 0
3dI4LS XI¥78/3Nv0

3
3dL

(1M SITONH)

NOILISOd 01
TN NI S
TRINDD HLIN NADHS

T08LNDD
NOTLOW Ha

ame ‘1

— I

It
a8 m|_’M/</?

YIS —

A8
Ava
paLa:]
A3

NYL-
NADE
NADE
A3
V18
ame ‘1
ma 11
Njl——
NYL-

(01d)
HILMJ
BItINERE!

s

HILINS
JAEN

ONOd9

I |
DIONITOS g NER X0 !
EIRAIRES] 1301 s oyt — M,/?
L
7|% =
IRIENE 3AIHA m
I
JSS38d 110 me o
ﬁ\\\\\\\\\\\\\\\\\+ SR REIE ]
a0 dMoH
5% 3dTH1S 2718/3ND G +
E\mﬁm
N0
010N T0S fel + R .
e ! (33| [
ET] L W o o] o
v 02 [ ]
0 m—
! o
L—— v M o
ENIE! 13010 %%MLM “
¥ 0 137014 . il

3 |
S il
ey

(03133NNDD 1ON)
ONISSOYD SIAIH

03L33NDT SN

HILIAS
01d

(NI HOLIAS) C3YONASTO
01d HLIK NADHS

1735 NI

A0LYD HLIN NADHS

J1N00W
INAEIAEN

S+I+4d Lavis e
A+ X | vV+I+8 NI 2
INON 440 1
WDIVW, LINJEID NOI1ISOd

HILINS
NOILINOT

T NTNEL
§ TiNTHAL

8 NI

-34-



ELECTRICAL LOGIC SCHEMATIC — 28 HP KOHLER EFI

(1IN0 SFTONVH) NOILISOd X007
VALMAN NI Se3A37 TO4INOD HIIM NMOHS

(039vONT PAVE HLIA NAOHS

AV AV
1av1S AL34YS Iivaa

, TOIND
oo NOILOW H1
B ot o
° =

(03L0NDD LON)
04INDD ONISSOY] S3aIh

NOILOW Hd

(3LINNDT SHIN

o |
BLACK j_r O‘@—”
BLAK
BLACK
BLACK
™

LIGHT BLUE

BLACK
BLACK
YELLOW
VIOLET

— I

130
parai] %u Lo HILINS
N0 f\\\\\\\% ﬁ\\vga>\\\\\ﬁ\\\\iy/pl/ér Old
v 7’ o

139 ==

AL34¥S M3 NyL 130

L— Janvan o
I B
AV13 did 8 1103 EaRi] [ FNvD E IIER tm |
381 dind 134 137010 NvL Ly o .. o | s
JIA0N NIONT ILTHNAOVTE WL -. o o|S | NOTLINOT
o
[ L]
o L

AY 134 dWnd 94 > DV BAINId — —— JONva0 H+|]
— JINVd0 j

J1SS38d 110 318 Vo 7
i 03 L

0ION3T0S 7
0¥ 18/3INYA0 IMa ava

DARK' GREEN
DARK GREEN
LIGHT BLLE

LIGHT GREEN

L

ORANGE/BLACK

— DARK GREEN

= =
[}
oo
= o
5 5
s o=
T T
< S
S =
7 0

—— DARK GREEN
—— DARK GREEN

(NI HDLINS) (39YINESID
[1d HLIN NADHS

< m — v > >

L X WNIWY3L
d3LAvIS 313
03 — F9wva0 SNOH A TWNIWAEL
A2l + JANV0 H*|[

BN 03
dWv 0¢ o

JLIHAXDV8 (03d)
V18 NId 1T

l d0LYIIONI
) ] Y
— @ 3 S TVNIWaEL
5 3 Y8y i = = . 555 2
d = d o % 2 & T B 455 EEZ
{ T WNIWS3L
——o % S+I+8 LavIS €
A+ X | VI8 NY 2
dhild (0L uq HILTAS -
HILMTI 1¥3s INON 440 1
e J1413313
L3S NI , [ SN, LINJNIT NOT1ISOd
AOLRED HLIN NADHS
300N

AY0 LVAS

-35-



ELECTRICAL LOGIC SCHEMATIC — 31 HP BRIGGS & STRATTON

AV 13 AV T3 INAE
J9dYHI ,jz | 13Y1S
@‘ @‘ @% M_ (O3LINNDD LONY
k f INISSOD SRATH
TTTE W W TT W T W WW m = T (iETRE T IRIREFIL]
Bl
—
e 1330 0 an
IS Y1/ HMNﬁMJ/¢ HILIMS
i IS VBN to—__| HILM1]
EEENCE 3LIHA 7| A3 é@ JId103 13
EEEThm e ﬁ\\\\\\\ 30
Bl mm“—
78 0 AH
YRS — ]
L 3w ﬂ‘\\ - — = 5
—— W mﬁ z:m EEN]
QIS | . w % I
FULS = sl ls |
L v o1 HILIMS
-~ %Du o[s)  NOLLINOI
(01d) i ——— 2l
u%ﬁ%w _‘%‘ % T —
7 { A+ X| V+I+8 NNy 2
INON 440 '
_|4 % WDAVW. LINJAID NOILISOd
[l b LR NI
TINDD 4 DAIND ¥ 1YY/ NMOHS
NOILOW H1 ENLRE! NOTLOW H HOLIAS , ,
IAEN 3N00W

AY130 LV3S

-36-



NOTES

-37-



SERVICE RECORD

Date

Description of Work Done

Service Done By

-38-




See Exmark’s Complete
Line of Accessories

Riding Accessories

Custom Ride Seat Suspension System
Deck Lift Assist Kit
Hitch Kit
Light Kit
Micro-mulch System
Roll Over Protection System (ROPS)
Snow Blade
Sun Shade
Trash Container
Turf Striper
Ultra Vac Collection System
Ultra Vac Quick Disposal System

Walk Behind Accessories

Grass Catcher
Micro-mulch System
Steerable Sulky
Sulky Hitch Kit
Turf Striper
Standon

Check Us Out On The Web:
www.exmark.com

© 1997-2008 Exmark Mfg. Co., Inc. Part No. 4500-265 Rev. B
Industrial Park Box 808 (402) 223-6300 @Eﬁk
Beatrice, NE 68310 Fax (402) 223-5489 ®

All Rights Reserved Printed In USA.




